












Numerical Parts List- MINI & MINI Automatrc 
Part No. Description Qty. 

23136-1 
23475 
A-24060 
24101 

*A-24276 
A-:-24284 
A-24290 
24291 
24292 
24294 
24295 
24287 
24298 
24299 
24300 
A-24309 
24320 

*A-24335 
*A-24336 
*A-24337 
*A-24338 
*A-24365 
*A-25256 

55871 
58319-A 
58340-B 
58348 
58406 
58957 
A-59009 
59704 
60051 
63290 
63605 
63638-A 
63639-A 
63905 
63910 
A-63920 
A-63938 
A-63939 
64021 
64083-1 
64124 
64133-A 
64182 
64224 
64229 
64231 
64238 
64243 
64349-A 
64473 
64613-
64646 
64677 
64689 
64862 
65003 
65006-1 
65006-2 
65007 
A-65009 
65010 

*65011-1 
65012 
65014 
A-65015 
65016 

Sleeve 
Paint-Red 
Wrench 
Paint-Blue 
Set-Plate 
Wrench 
Puller 
Sleeve 
Plug 
Plug 
Collar 
Sleeve 
Plug 
Anvil 
Sleeve 
Jacks crew 
Bit-#3 
Kit-Rope 
Kit-Filter 
Kit-Ignition 
Kit-Fastnr. 
Kit-Ignition 
Arrester 
Stud 
Ring 
Line 
Boot 
,10'' Ring 

Gasket 
Filter 
Screw 
Ball 
Washer 
Line 
Plate-Inner 
Plate-Outer 
Washer 
Plate 
Filter 
Switch 
Lead 
Screw 
Filter 
Bearing 
Screw 
Washer 
Cover 
Needle 
Gasket 

Sere 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

Spring 1 
ScrewAss'y. 4 
Grommet 1 
Piston Ring 2 
Crankshaft 1 
Crankshaft 1 
Bearing 1 
Bearing(Set 28)1 
Seat 1 
Retainer 1 
Reed 4 
Gasket 1 
Carburetor 1 
Gasket 1 

Part No. Description Qty. 

65017 
65018 
65019 
65023 
65024 
65025 
65027 
65031 
65032 
A-65033 
65035-3 

Spring 
Gasket 
Seal 
Post 

1 
1 
2 

1 
Washer-Inner 1 
Bolt 2 
Washer-Outer 1 
Trigger 1 
Plate 1 
Sprocket 
Bracket 

1 
1 

A-65036-1 Cylinder 1 
65037-2 Tank 1 
65038-2 
65040 
65042-3 
65044-S 
65045 
65046 
65047 
65056 
65058 
65059 
65061 
65064 
65066-1 
65067 
65071-1 
65072-1 
A-65076 
A-65077 
65080 
65081 
65082 
65084 
65085 
65090 
65091 
65092 
65093 

65120 
65121 
65122 
A-65123 
65124 
65125 
65126 
65127 
65130-S 
65131-1 
65133 
65135 
65136 

Cover 
Plug 
Cover 
Bearing 
Ring 
Gasket 
Worm 
Rod 
Base 
Body 
Rotor 

1 
2 

1 
1 
1 
1 
1 
1 
1 
1 
1 

Washer-Outer 1 
Cap 1 
Baffle 1 
Cover 1 
Rod-Choke 1 
Valve-Inlet 1 
Valve-Outlet 
Spring 
Plunger ' 
Nut 
Button 

Shield-Outer 1 
Cover 
Bushing 
Rope 
Spring 

1 
1 
1 
2 

Screw 2 
Grommet 2 
Bracket 1 
Pad 2 
Ring 1 
Key 1 
"O" Ring 1 
Spark Plug 1 
Cover 1 
"O" Ring 1 
Grommet 1 
Screw 1 

* Denotes new parts 

Part No. Description Qty. 

65137 
65138 
65142 
65143 
65144 
65145 

Line 
Fitting 
Seal 
Cap 
Gasket 
Gasket 

65146-1 Plate 
65147 Stop 
A-65152-1 Body 
65153 Pin 

* A-65154-1 Spacer 
65157 Screw 
A-65159-1 Handle Bar 
A-65161-1 Handle Bar 

*A-65163-1 Handle Bar 
*A-65165-1 Handle Bar 

65168 
65169 
A-65170 
65171 
A-65172 
65173 
65174 
65175 
A-65178 
65179 

200 
A-65201 
A-65202 
A-65203 
A-65204 
65205 
65206-A 
65207 
65208 
65209 
A-65210 
65211 
A-65212 
A-65213 
A-65214 
A-65215 
65217 

Line 
Line 
Pulley & Cup 
Pin 
Filter 

1 
1 
1 ing 

iston & Pin 1 
t\ Piston & Pin 1 

Terminal 1 
Rod-Upper 1 
Drive case 1 
Drive case 1 
Crankcase 1 
Points-Bkr . 1 
Coil & Core 1 
Lead 1 
Box-Bkr. 1 
Nut 1 
Condenser 1 
Seal 1 
Cover 1 
Seal 1 
Pump 1 
Rod-Conn. 
Line 
Handle 
Spring 

65218 Insert 

1 
1 
1 
3 
1 
1 
1 
1 
1 
1 
1 
2 

1 
1 
1 
1 
1 

A-65222-1 Housing 
*65224 Sleeve 

65225 Ball 
*A-65227 

A-65233 
*65260 
*65261 
*65269 
*A-65272 
*A-65275 
*A-65283 
*A-65284 

Line 
Carburetor 
"O" Ring 
Ring 
Connector 
Nut 
Muffler 
Cap 
Cap 

Part No. Description Qty. 

*65286 
65321 
65670 
65746 
65 892 
A-65987 
67191 
67360 
67361 
67362 
67363 
67364 
67365 
67366 

67381 
67382 
67383 
67384 
67487 

Condenser 
Screw 
Plate 
Race-Inne r 
Shoe 
Drum & Hub 
Stud-#2 
Ring 
Cover 
Shaft 
Valve 
Shaft 
Valve 
Stop 
Gasket 
Gasket 
Gasket Set 
Diaphragm 
Diaphragm 
Screw 
Screw 
Screw 
Screw 
Spring 
Spring 
Spring 
Needle 
Screen 
Plate 
Lever 
Repair Kit 
Jet 

1 
6 
2 

*67628 Screw 

3 
1 
3 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
3 
1 
1 
2 
1 
2 

1 
2 
2 

1 
1 
1 
1 
1 
1 
1 

OM-68210 Sprocket 
72084-Al Nut 

FASTENING PARTS 
80015 6-32x7/16 1 

2 
2 
2 

3 
4 
4 

1 
3 
4 
2 

3 
2 
2 

4 

80031 10-32xl/2 
80541 8-32xl/2 
80560 8-32xl/2 
80567 8-32x3/4 
80571 6-32x3/8 
80577 8-32x3/8 
80630 6-32xl/2 
80676 12-24x5/8 
80704 10-32x5/8 
80805 8-32xl/2 
80870 10-32x3/8 
80919 4-40xl/ 4 
81010-1 
81065-2 
81109-2 
81112 
81126 
81196 
82146 
82151 
82152 
82162 
82165 
82169 
82170 
83004-1 
83006-1 
83009 
83046 
84065-1 
86301 
86324 
90872 

Nut-10-32 
Nut-1/4-28 
Nut-10-32 1 
Nut-5/16-24 1 
Nut-6/32 1 
Nut-5/16-18 2 
8-32x5/8 9 
8-32x15/16 1 
8-32xl 1/4 1 
10-32xl 3/8 2 
10-32xl 5/8 .., 2 
10-32x7 /8 1 
6-40xl 1 
Washer 1 
Washer-#10 2 
Washer 4 
Washer 2 
Washer-5/16 1 
Pin-Cotter 1 
Pin-Cotter 1 
"O" Ring 3 

ALWAYS FURNISH SAW MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 



,, ·• •· I 'I . ..,. 

. '''": : . . 

•; • • I • \ j .. / 

MINI 

., 

I . HOMELITE0 

A textron I 01vtsiON 

PRINTED IN U.S.A. · PORT CHESTER, N.Y., U.S.A. 


